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TEST REPORT

Equipment Under Test : PRO-711 Wireless Transmitter/Camera

Model No. : 3001112, 3001113, 3001114
Applicant : TALITOR(FAR EAST) COMPANY LIMITED
Address of Applicant : 2FL., 48-1, CHUANG CHIN ROAD, PAN CHIAO 220,

TAIPEI, TAIWAN R.O.C.

Standards:
FCC Part 15 subpart C

In the configuration tested, the EUT complied with the standards specified above.
Remarks:

This report details the results of the testing carried out on one sample, the results contained in
this test report do not relate to other samples of the same product. The manufacturer should ensure
that all products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in
any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS Taiwan E&E Services or testing done by
SGS Taiwan E&E Services in connection with distribution or use of the product described in this report
must be approved by SGS Taiwan E&E Services in writing.

Tested by . Alex Hsieh Date : 2003/5/16

Approved by : Robert Chang Date : 2003/8/12
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1. General Information|

1.1 Testing Laboratory
SGS Taiwan Ltd.  ( FCC Registration number: 573967 )
1F, No. 134, Wukung Road, Wuku industrial zone
Taipei county , Taiwan , R.O.C.
Telephone : +886-2-2299-3279
Fax . +886-2-2298-2698
Internet . http://www.sgs.com.tw

1.2 Details of Applicant

Name : TALITOR(FAR EAST) COMPANY LIMITED
Address : 2FL., 48-1, CHUANG CHIN ROAD, PAN CHIAO 220,
TAIPEI, TAIWAN R.O.C.

1.3 Description of EUT(S)

1 Product name PRO-711 Wireless Transmitter/Camera
2 Product ID 3001112, 3001113, 3001114

3 Supply Voltage AC 110V

4 Carrier Frequency 2414MHz, 2430Mhz, 2450Mhz, 2468MHz
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1.4 Operation Procedure

The EUT is a wireless transmitting module with camera and micorphone, powered
by 110V AC to 9V DC adaptor. We put the EUT in the center of Turntable, power on.
The distance from receiving antenna to EUT is 3 meter. The testing method follows FCC
47 CFR part 15 subpart C and ANSI C63.4 1992.

Different model number means different lens (focus length)attached, there is no
difference with the transmitter’s performance.
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2.Summary of Resultsl

subclause Parameter to be measures Verdict Page
15.207 Conducted Limits PASS 7
15.209 Radiated emission Limits, general PASS 9

requirement

15.249(a)(1) Field strength of fundamental PASS 34

15.249(d)(1)(ii) |Band-Edge Emission PASS 39
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Instrument Model Serial number | Calibration date
Desktop PC HP 723D TW23420337 N/A
Spectrum Analyzer Agilent 7405A US40240202 Jun. 1, 2002
Pre-amplifier HP 8449B 3008A00578 Feb. 23, 2003
Anternna Schwarzbeck 184 /7 185 July 01, 2002

BBHA9170A
Antenna Schwarzbeck 3097320 July 01, 2002
BBHA9120A
Antenna Schwarzbeck 152 July 01, 2002
VULB9163
RF Signal generator Agilent 83752A 3601A02720 Sep. 04, 2002
EMC Analyzer HP 8594EM 3624A00203 Dec. 13, 2002
EMI Test Receiver R&S ESCS 30 8289857004 Oct. 11, 2002
Transient Limiter HP 11947A 3107A02062 Jul. 24, 2002
L.1.S.N Rolf-Heine 99012 Oct. 08, 2002

NNB-2/16Z
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4. M easurements

4.1 Conducted Limits SUBCLAUSE 15.207
Line
15:42108 APR 16 Z@A3
T 1122563 Z4 JUL 1998 13:58:17 DEC @82. 1998
ETOF ACTY DET: PEAK HARKEER
8 .88 MHz HMEmS DET: PEAE GPF AVE * HIGH

MKRE Z38 kH=
59 .82 dBEpv

s o g S ] HE®T
I Bl

— 1 of 3

START 158 kHz STOPF 3IG.808 HH=
#IF BH 9.8 kH=E AUE B A8 kHz EMP 1.48 asc
Neural
it tde iRd APR 35. 2@l
A 1i12E1€3 4 JUL 41998 43:S@:i7 DEC @2. 419498

STOP ACTY DET:* PEAEK MARKER

38 .88 HMz HEAS DET: PEAK QF AVE + HIGH
HMER 288 kH=
4E .32 dBpV

MARKER

#« CF

HEH®T

FERK

HEXT PK

p RIGHT

= HEXT PE

| LEFT

: r [ Horae

: i T &

START 4158 kKHz STOF 3@.8@ MHz ef @

BIF BEH 9.8 kH= AvE BH 28 KM=z SHF 1 .48 50
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4.1.1 Limits (EN55022)
Frequency range Limits dB(uVv)
Mhz Quasi-peak Average
0.15t0 0.5 66 to 56 56 to 46
0.5to5 56 46
5 1to 30 60 50
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Part 1: Transmit at channel 1 , 30Mhz to 1Ghz

Vertical

CuSTomar:
Mode] :
Spec.
Sear.

Limit

Leayel (ABay)

ne
T2
w4
BEE
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40
32
T
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[
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30 180
MEMO
Framg
MH 2
1 41.64
441 .58
1 LR, dH
4 Ei7.04

BE3 . 60

Ne.12.4C camera

tFCC B

Laval

a li]

PR |
17,85
19, 90

{Channel

Er

(all.
-1d. 18
=1, &

-H.15
=& _ 10

|

5G5S EMC Lab. Site 2
EMI TESTING REPORT

Date:2003-08-12

' 9 of

Timeile: 35

Polar. 1Vertleal= IM
Report Ho.:
14 File =1
Tester i ALEX
Tmp. {(C) 225.40 Humid. (%] £51
it i iR s a4
oy g rar i
anm [ 18] sao Tom goo oo
Frequency(MHZI]
Limir Headl Antenna Cable ather
Line [avel Factor Factor Factor
B - | 5] [=12}
40,00 5.05 12.32 0o.48 (138 1] 8
4E&.00 - T 16.16 1. &R ili
46,00 16.5%9 1918 2.08 [0
46,00 1557 £1.44 A oo
4600 15,03 22.13 &g ¥. 00

Radiated emission Limits, general requirement SUBCLAUSE 15.209

1080
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Horizontal
EGS EMC Lab. Site 2

EMI TEETING REPORT
Customer: Date:?003-0DH=12 Time:l6:35
Mpdel : PFolar. tHorizoantal-= 3M
Spec. : Heport Mo.:
Ber. Ho.:2.4G camera (Channel 1) Fil= =1
Limit tFCC B Taster TALEX

Tmp. (C) :25.0 Humid. (%) : 51

Level [dBuY)
O

T2
B4
L1

A48

—— = T e

g S B

32 _‘\__.-__.._-"\-u--

i8
'-
| i " i i i i i
30 100 200 oo 400 [ 1] L1 ToD aoo a0 1000
Freguency(MHz)
MEMO 2
Over Limit Bead Antenna Cable ot her
Freq Limwo] Limik Line Leval Factor Factor Factor
MH = b B [ | ] dH dB dB dB
1 18.70 2743 -12.57 40.00 14.71 e L 0.47 0,00
2 959,54 26.91 -16.59 d43.50 14.28 11 .90 G.74 0,0
L] BE02.12 39,34 = . i 46.00 1581 21 .09 2.44 0.00
4 B4E, &0 5. 85 -6.15 d46.00 15.72 21.63 2480 0. Gk
5 A5A, 38 a5.80 -, 20 4600 15. 48 21 .60 Z2.52 000
L1 A65.14 39,60 =, 41 46.00 16.16 21.92 2.53 g.o00

Transmit at channel 1 , 1Ghz to 18 Ghz
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Vertical
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=i 1 Mz Markar 1 [T1
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Transmit at channel 1 , 18Ghz to 25Ghz
“FHW 1 MH=z Marker 1 IT1 ]
s VEW 1 MHZ 52,62 dBEPVSm
Ral 67 dBpysm *ALt © dB "oET 200 ma 22004000000 SHz
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Horizontal
“nEW 1 MH=z Marker 1 [T1 |
wyEW 1 MHz 51.56 dBpV/m
Raf &7 dBuY/Sm *prt O dB * ST 200 ms 25, 010000000 GH=z
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Part2: Transmit at channel 2 , 30Mhz to 1Ghz
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Vertical
SGS5 EMC Lab _Site 2
EMI TESTING REPORT
Customer Date: 2003-08-12 Time:16:40
Model : Polar. iVertical— 3M
Spec. - Report Mo.:
Ser. Mo.:2.4G camera (Channel 2} File =1
Limit 1 FCC B Tester $ALEX
Tmp. (G} =25.0 Humid. [%):51
Level (dBuV)
1]
TR
B4
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48 o -
[
'.'._r = = - R
B . o e AT
= --.u-'..""ﬁ"""u_
Ilh 3 ﬁ.h.__n-.-.-‘""""""""w
24 "-.rrhhﬂ-\..-.rl"'“ B
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B
i i i i i N 5
B ] 100 2o aoo 400 a00 [-11-) Ton RoD -1 1]
Fregquency{MHz}
MEMO
WETIY. Limit Fead Antenna Cable Othier
Fredg Lyl Limit Lol mv Laval Factar FacLor Factor
HMHz dB |2} o =1 B dB di
1 G, 70 28,24 =11.76 40,00 15,82 12.2 0.47 0. 00
2 3T1. 44 31 .52 -14.48 46 .00 15.00 15.02 1.50 0. 00
L] T43, 92 .15 =T, 81 46.00 14.897 20.91 2.32 1
LB BAT 48 39,904 =i .01 46.00 1530 22.13 2.55 L
1 - 806, BR 40.086 -5.94 A&6.00 13.&1 2. 26 2.50 0.0

Horizontal



dustomer:
Modeal 3
Spec. -

Ser. No.:2.4G camera (Channel 2}

Limit :FCC B

Lewel {dBulf)
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SGS EMC Lab. Site 2
EMI TESTING REPORT

Pate: 2003-0B=12 Time:le: 39

Polar. tHorizontal= 3M
Report Mo.:

File B

Tester s ALEX
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5 ooE. 12 41.1 =12,.081 54,00 15.59 22.B3 v 0 U 0. 0



Transmit at channel 2 , 1Ghz to 18Ghz
Vertical
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®

Raf &7 dBpVSm
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Transmit at channel 2 , 18Ghz to 25Ghz
Vertical
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Part3: Transmit at channel 3 , 30Mhz to 1Ghz

Vertical

ite
EM| TESTING REPORT

Customar:

Modal 1 Polar.
Spac. 1 Report HNo.
Sar, Mo.:2.46 camara (Chann=al 3) File

Limit iFOC B Tester

Tmp. (C):125.

Lewve ]l (dBuy)
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121 of 43

Time:16:46
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B
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M= dB &[ 4 U5 dH [ | dE dB
1 oY B 2& .80 =1&.70 43.50 14 .44 11.64 0.73 g .00
2 GhRk. 32 37.73 =B.27 6,00 15.93 18.63 Z2.18 .00
i H1 G, 58 39.13 =i, 0T 46,00 15.44 2123 2-.47 .00
q 90l .06 39,89 =6,11 46.00 15.14 i = Q.00
. | G35, o q0.4% =5 . 51 46.00 15,43 ed.43 2. 63 .00



Horizontal

Customsr 2

Modes 1 5

Spec. z

Ber. Ho.:2.4G camera
Limit :FoiC B

Leval {( dBuy)]

50
T2
g4
".
an
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=
33 .
Y
7 e N e NP
18
l-
8
e 1o0e
MEMO :
Frag
MHz
1 09, 84
2 516,04
3 48,06
4 THH . %4
f 5 §54.50
\ &  920.46

{Channal 3)

Report No.:
122 of

Page

SGS EMC Lab. Site 2
EMI TESTING REPORT

Date:2003=-00=-12

Polar. tHorizontal-
Reaport Ho.:

File 1=1

Taster tALEX

Tgp. (C) :25.0

300

ER/2003/30004
43

Time:l&:43

JH

Humid. (%)'z51

o

1 i B
B s i 5, e P R L it
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dH dH dH di i
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4. 00 15.58 17.48 1.6% 0.o6
i6., 00 15,70 20 .90 2.3 0. 00
46,00 16, 36 £1 .04 .41 .00
46,00 15 04 21.713 2.51 .00
16 .00 1566 2215 2.6l 0. 00
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Transmit at channel 3 , 1Ghz to 18Ghz
Vertical
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Transmit at channel 3 , 18Ghz to 25Ghz

Vertical
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hEW 1 MH= Marks=c 1 [T1 |
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Part4: Transmit at channel 4 , 30Mhz to 1Ghz
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Vertical
SGSEMC Lab, Site 2

EMI TESTING REPORT
Customer Date:2003-08-12 Tims:l6:48
HMode] | PFolar. iVertical- 3IM
Spec. : Report Mo.t
Ser. Ho.:2.45 cameara [Channel 4] Fila =l
Limit rICC B Tester t RLEX

Tmp. [(C) 125.0 Humid. (%):51
Leavel {dBuV)

".
T3
“ -
1R amm—
a8 = - |
: Lol i .
4@ T . i e R
7 ﬂwm Fe #.‘mﬁm-.,_w'l—t e
as- : _\_,.._--1.""‘"_‘1"-\"" o i
~4 fx ﬂhJ_uPMﬁ“
24 L e P
18-
i
a8 i i i i i i } i
30 100 200 iom 400 #o@ (11 Tan Rao 500 1000
Freguency{MHz)
MEM =
Cnser Limie Read Antenna Cable Other
Frag L] Limit L riem Laval Factor Factor Factaor
MH=z Lt B dB dB o d8 dB
1 50,10 27 .85 =12.15 40 .00 15.78 11.50 0.57 o 00
b J 9402 27 .50 =1&.00 43,50 15.38 11.40 0.T73 0.0
L} £19.94 33.19 =12.081 46.00 15.47 1608 1. &5 D.00
4 747.80 ig.55 =7.45 4 6. 00 15,32 20.90 233 0. D
I & L7, 62 41.04 =4 .96 16,00 15,85 242 2.6 .00

Horizontal
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SGS EMC Lab Site 2
EMI TESTING REPORT

Customor s

Data:2003-08-13

Time:lG:48

Model - Polar. itHorizontal=- 3M
BRec . 3 Report He.:
Zer, Mo.:Z2.4C camera {(Channel 4) File $=1
Limit tFCC B Tomator T RLEX
Tmp. (C) :25.4 Humid. (%] :51
Lewvel [dBuY)
(1R
Tz
4
[ 18 -
an == —
s = PSR W "
J : = - TR -
e J P T ey
___J. o il f+Janﬁhﬂf'mﬂ“q$A-H
az e e
o AT
s -H'n;_ Fuitc
1%
.-
o " i i
ap 0@ 200 a0 400 [ 10 &0o Too 200 LI 1000
Frequency|MHE]
MEED
Ower Limit He=ad Antenna Canhle Ot har
Frog Level Limit Lime Lewve] Factar Factor Factor
MHEZ dB dH dpB dh = 11 6 1] e ]
| £1.34 26.89 =13,11 40,00 14.43 11 .94 4 & | LAl
2 J80 ;854 32,32 o 45.00 15,36 15.39 L.aT o, 0o
3 679,90 17.03 -8, 97 46,00 15.07 19,77 2+19 0, 0
4 29,28 15,148 —fi . H2 45,00 15:36 dl. 35 -4 o, L
- 914 .58 40,65 =, gk 46,00 15 &4 22.40 260 0,00

Transmit at channel 4 , 1Ghz to 18Ghz
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Vertical
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4.2.1 Limits

Frequency

Field Strength
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Measurement Distance

(MHz) {microvolts/meter) {meters)
(.009 - 0.490 2400/F(kHz) 300
(.490 - 1.705 24000/ F(kHz) 30
1.705 - 30.0 30 30
30 - 88 [ () 3
RE - 216 | S() 3
216 - 960 200) ** 3
Above 960 500 3

4.3 Field Strength of Fundamental

1. Channel 1

SUBCLAUSE15.249(a)
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2. Channel 2

2 HHZS

Span 20 HMHz
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3. Channel 3
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*REW 1 MHz
VBN 1 MHz
"HWT 200 mm
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4. Channel 4

7 HEzS Span 20 Mz
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Harkes 1 [T1 ]
a0.41 dBpY/m

=T} a7 dnpvSm "Rttt o Jdg EEWT 200 ma 2. 4B83F0000 GHE
:I

il /f i * |
=70 /

I3 mf/ I . T I

_—

="

T,

Centar 2.460828 GHz 2 pmzs Span Z0 MHz
Channel Channel 1 Channel 2 Channel 3 Channel 4

Field 90.42 91.06 90.86 90.41

Strength(dbuV/m) at

3 meter




4.3.1 Limit

Fundamental
Frequency

Field Strength
of Fundamental
(millivolts/meter)
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Field Strength
of Harmonics
(microvolts/meter)

902 - 928 MHz
2400 - 2483.5 MHz
5725 - 5875 MHz
24.00- 24.25 GHz

S0
S0

a0
250

500
500
00
2500

4.4 Band-Edge Emission

SUBCLAUSE15.249(d)
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Lower edge Upper edge
(2400Mhz) (2483.5Mhz)
Peak to band edge |56.33 db 55.67 db

441 Limits

Emissions radiated outside of the specified frequency bands, except for harmonics,
shall be ttenuated by at least 50 dB below the level of the fundamental or to the general
radiated emission limits in ection 15.209, whichever is the lesser attenuation.



Report No.: ER/2003/30004
Page 141 of 43

APPENDIX: Photographs of Test Setup

<Photos are saved seperately>
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APPENDIX : Photographs of EUT

Internal photos

<The Photos are saved separately >
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External photos

<The Photos are saved separately >



